(. LOMBARDINdw: o

A KOHLER. COMPAMEngine: 6L.D 260/C Drawing: B

CONN.ROD/PISTON/CYLINDER/CRANKSHAFT/FLYWHEEL/CRANKCASE/FLANGING/MOUNTS

=
=
1S}
(€]
(@}
=
o
NeJ
o

PISTON SET std
PISTON SET +0,50
PISTON SET +1,00

seal ring

O ring 108

washer diam. 8

ball bearing
connect.rod washer
CONNECTING ROD

big end bushing std.
big end bushing -0,25
big end bushing -0,50
ball bearing DL 2820
locating dowel

[N NI SR N R S e e e e e e )
BN O OO0 Jud W+
WOt ===t =0y oY
> O ooy oy UToy O U NN O On
O Wb B BN DNDOUIO OO
O O O OO0 U o
O OO O OO0 O oOooo
U1 N0 00w d»NO WO
U1 o W hOoOowowr o

25 4670.058 copper gasket diam. 8,2X12X1,5
26 1770.001 bolt M 8 X 1,25 X 12

27 6780.076 stud M 8 X 18 (34)

28 1770.083 bolt M 8 X 1,25 X 50

30 1611.018 bearing std. (gear side)
30 1611.019 bearing -0,50 (gear side)
30 1611.020 bearing -1,00 (gear side)
30 1611.227 bearing -0,25 (gear side)

w
=
A\~
(@)
o
(@)
(@)
()}
O

eXpansion plug
flywheel side key
crankshaft support
crankshaft support
bolt M 6 X 1 X 10
seal ring

screw M 8 X 35

w w wwww
O O J oy o U
O W01
~ N Jo o N
w = o J J @
N WO o o1 O
O O oOoONBH+H O
OO O J W
w = P W o

40 9732.064 screw M 8 X 30
41 7626.043 washer diam.14,5
42 1800.029 bolt

43 4601.020 gasket 0,25

44 1770.111 bolt M 8

45 6427.035 engine mount

a1
(@}
=
N
(@)
~J
o
(@}
00}

thrust washer

thrust washer

flywheel guard

bearing std. (flyheel side)
bearing -0,50 (flyheel side)
bearing -1,00 (flyheel side)
bearing -0,25 (flyheel side)

50a «————- »
52 5095.076
62 1611.012
62 1611.013
62 1611.014
62 1611.228

POS. |CODE DESCRIPTION Qty
1 8210.064 ring set std.
1 8210.065 ring set +0,50
1 8210.066 ring set +1,00
3 6645.213 GEAR COVER
4 B3240.018 nut M 8
5 6275.069 plate
6 6850.074 gear side stud
7  6850.092 flywh. side stud
8 (————— » CRANKCASE
9 1240.017 snap ring

10 8480.092 gudgeon pin

PP PR RPORNORRFERPRPRORMRPRPRPRNNRPRPRPRRPNORRPRPNRRRPRPRERNNRNNNNRRRERRNONMNRENRRR R

printed by LOMBARDINI: 28/03/2018 -

1




Group: 6LLD

Engine: 6LLD 260/C Drawing: B

C

ONN.ROD/PISTON/CYLINDER/CRANKSHAFT/FLYWHEEL/CRANKCASE/FLANGING/MOUNTS
POS. |CODE DESCRIPTION Qty
63 B240.164 nut M 8 1
66 $880.128 hand-crank fl. 1
66 $882.002 hand-crank fl. 1
74 1050.116 CRANKSHAFT (centering A 3) 1
84 «————- » gasket 0,40 0

printed by LOMBARDINI: 28/03/2018 -

2




Engine: 6LD 260/C Drawing: B

printed by LOMBARDINI: 28/03/2018



